Frame and Hardware

odiNo

Motor shown for
reference only




Frame and Hardware

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly
1 1091122-NLA | NLA - Kit, Frame Hardware 1 1
Includes: 6 ea. Screw, Phillips Pan Head (#10 x
5/8")
3 ea. Cable Tie
2 ea. Pin, Hitch (3/8 x 1-3/16")
2 ea. Pin, Clevis (3/8 x 2")
4 ea. Screw (#10 x 1-1/2")
4 ea. Screw, Hex Head (1/4-20 x 1-1/4")
4 ea. Screw, Pan Head (#8-32 x 1")
4 ea. Nut, Nylock (#8-32)
4 ea. End Cap (1-1/4")
4 ea. Glide, Adjustable
4 ea. Spacer, Nylon (1/4 x 3/4 x 7/16")
4 ea. End Cap (1")
1 ea. Clamp, Power Cord (1/8" Cord)
6 ea. Clamp, Cable
1 ea. Screw, Self Tapping (#8-32 x 5/16").
1 A 14222X001 Screw, Phillips Pan Head (#10 x 5/8") 1 6
1 A |51000M562-NLA | NLA - Tie Wrap 1 3
1 A 51000M743 Pin, Hitch (3/8 x 1-3/16") 1 2
1 A |51000M784-NLA | NLA - Pin, Clevis (3/8 x 2") 1 2
1 A |53000M967-NLA | NLA - Screw, Hex Head (#10 x 1-1/2") 1 4
1 A 54000M087 Screw, Hex Head (1/4-20 x 1-1/4") 1 4
1 A |54000M793-NLA | NLA - Screw, Phillips Pan Head (#8-32 x 1") 1 4
1 A |54000M794-NLA | NLA - Nut, Nylock (#8-32") 1 4
1 A 1012756 Plug Button, Black (1-1/4") 1 4
1 A |51000M598-NLA | NLA - Glide, Adjustable 1 4
1 A 1070001-NLA | NLA - Spacer, Nylon (1/4 X 3/4 X 7/16") 1 4
1 A |54000M095-NLA | NLA - Cap, End, Black (1" x 1") 1 4
1 A 1095686 Clamp, Power Cord (1/8") 1 1
1 A 1094524-NLA | NLA - Clamp, Cable 1 6
1 A 020647 Screw, Phillips Pan Head Tap (#8-32 x 5/16") 1 1
2 B  |53000M015-NLA | NLA - Bearing, Flange 1 2
3 B |53000M627-NLA | NLA - Washers, Nylon (3/8 x 5/8 x 1/8") 1 2
4 B,C | 7001M108-NLA | NLA - Lift Frame with Hardware 1 1
5 51000M582-NLA | NLA - Washer, Nylon (5/16 x 1 x 1/16") 1 12
6 51000M743 Pin, Hitch (3/8 x 1-3/16") 1 10
7 51000M784-NLA | NLA - Pin, Clevis (3/8 x 2") 1 10
D |51000M764-NLA | NLA - Clamp, Cable (5/16") 1 3
D,E |54000M743-NLA | NLA - Clamp, Cable (1/4" cord) 1 1
D,F 8389L-NLA NLA - Mechanism, Scissor - Left 1 1
D,F 8389R-NLA NLA - Mechanism, Scissor - Right 1 1
D,G 1111901-NLA | NLA - Mechanism, Scissor, 622 2 1
D,H |52000M354-NLA | NLA - Kit, Transformer Bracket 1 1

(Includes: Linkage Plate, Washers, Screws, Bolts,
Nuts, Cable Ties, and Instruction Sheet)




Frame and Hardware

NOTE: A -Thisis a part of the Hardware Kit.
B - Used on Units manufactured before 4/14/00 only
C - Includes Frame and items 5-7
D - Not Shown
E - Used on Units manufactured before 11/9/98
F - Used on units manufactured after 1997
G - Used on Units manufactured before 1997
H - Used on Units Manufactured before 12/15/98.




